Mighty Mini C €

N ra
== Manual

— Montageanleitung
= Handleiding

I I Manuel

= Manual

I I Manuale




$ HEX NUT &
/LOCKWASHER

BASE ASSEMBLY

LINE-UP

TENSION BAR EDGES

BASE

3/8" LG. SCREW

REMOVABLE TROUGH




INTO TROUGH

INSERT WIPER BLADES




@

TENSION BAR

SPRING

S STABILIZER BAR

T <

N

STABILIZER /

RETAINING CLIF

©




HEAD PULLEY \

BELT

WIPER BLADES

IROUGH

TENSION BAR

&

/ TAIL PULLEY




@




ON —

HIME OF DAY MARK







Item | Qty Part Name Part Number Item | Qty Part Name Part Number
1 1 |Base Cover Call Factory 15 1 | S.S. Spring PMM100SPRING
1" Tail Pulley VMM1PULLEY

2 | 1 |Base UMMI00-ISL 161 1| 5 pulley VMM2PULLEY
3 1 Fan Cooled Motor 110V MGRX4973 17 1 1/4" Dia. x 1-7/8" Lg. S.S. Pin N/A

Fan Cooled Motor 220V MGRX4972 2-7/8" Lg. for 2" unit

Tension Bar Base

1" for 6" unit UMM100-BP16-ISL .
4 | 1 |1for12,18&24" units UMML00-BPLISL | 18 | 1 [ o0V TTe! P Eraaoy

2" for 6” unit UMM100-BP26-ISL

2" for 12,18 & 24" units UMM100-BP2-ISL

1" Trough UMM100-TR1-ISL ”
5 1 2" Trough UMML00-TR2-ISL 19 2 | 1/4”Flat Round S.S. Push Nut N/A

1" Wiper Blade Set PMMWBO00 ”
6 1 2 Wiper Blade Set PMM2WB00 20 4 | #8-32x1/4"Lg. S.S. Screw N/A

1" Head Pulley PMM100HPSS "
7 1 2" Head Pulley PMM200HPSS 21 4 | #8-32x3/8"Hex S.S. Screw N/A
8 1 |8 3 Prong cord V2W686-6WR 22 6 | #8S.S. Lock Washer N/A
9 1 |Shaft Seal VSHAFTSEALMM 23 1 |1/4-20x1/2"Lg. SS Screw N/A
10 | 1 |ClearDischarge Hose XVPTUBE.75 24 | 2 si?eﬁf X1/2S.S. Pan Head N/A
11 1 |Hose Clamp VMC5246K38 25 1 | #10-32x 1/2" Lg. Screw N/A
12 1 |S.S.Handle V1568A11S 26 2 | 1/4-20 Hex Nut N/A

Belt

Specify: 1” or 2" wide Emmg ggg?g
13 1 (S) - Steel Belt 27 2 | 1/4" Lockwasher N/A

(E) - Elastomer Smmg ;88;2
(P) - Poly
UMM100STAB-00S (1")

14 1 | Stabilizer Bar UMM200STAB-00S (2") | 28 1 | Stabilizer Retainer Clip N/A

(00 Specify Length)




aviappuingsirag
| S
t )
(/—\\ Timer
I uvndhjul
j ° mittpunkt
170mm
140mm
I 100mm
50mm
i | .
L 4 110mm .\ \Munt Tings
!
115mm o
270mm
42 0mm
73mm




	Mighty Mini

